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i Jf| 1z B. General information
b name | AN R ARAT
R4 Suzhou Preta Intelligence and Technology Co., Ltd
; L
Applicant LAZHMT R TR AT #E555
.3k Address | No.55 Shangxiang Road, Huagiao Corporation Head Quarter
Centre, Kunshan City, Suzhou City.
siname | RMETHE A RARA T
Suzhou Preta Intelligence and Technology Co., Ltd
I 7 M T B L A 4 B A B 555
. #.3L Address | No.55 Shangxiang Road, Huaqiao Corporation Head Quarter
7R Centre, Kunshan City, Suzhou City.
Manufacturer
B iE A8 s
Proie dtmber 0512-36684019 Email address |  info@pretapower.com
Pl Website | www.pretapower.com
RINKA T ERIRG AR F
MR ERE & Nams Shenzhen Tiansu Calibration and Testing Co., Ltd.
Wiy FREFYTAREREAL 2 7
anoratory #.3k Address | No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong,
China
AT S HETemd HRAS
Sample name | Li-ion Battery Pack Sample model oA B12¢
%5 EE Tt B AR /
Classification | Li-ion Battery Trade mark
HEE & MR fK A&
Ratings SiZViitanitn Shape of sample | Approximate Cuboid
A AR BRAE CGREMFEFM (F7MEIT1) 383 F
Test standard | UN "Manual of Tests and Criteria" ST/SG/AC.10/11/Rev.7/Amend1/Subsection 38.3
Ex B# MK B #
Date of isstie 2023.10.13 Tost date 2023.09.28 to 2023.10.13

£ £

T & y,
Tested by ’BMT Reviewed by %E
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B %A B2 Sample description

B2 Bt 4E
Cell Battery
2 TNPC112146300B50 100Ah 51.2V
Model
i 3.2V 51.2V
Nominal voltage
HEEE
Rated capacity 50Ah 100Ah
76 HLIR & B
Limited charge voltage SiE8y DTN
AL b E
Cut-off voltage g T
POl T B L
Standard charge current 5A R
AR R
Standard discharge current 28 L
A R4 75 AR 50A 100A
Max continuous charge current
Max continuous discharge current
R Tj‘ * * *, %
Biresnsion 295.93*145.47*10.88(mm) 557.80*504.50*172.10(mm)
g5
Weight 940.440g 48.764kg
A
Sell rithbers 32PCS, (16S 2P)

) U=

Test conclusion:

HIEEFEENRARAGNZLHHESR, REKSGE (RBRFAFEFM) (F7REIT1) 383 FiHfTRM, MRER
HemEEXEX,

The Zhe jiang Xupu Energy Technology Co.,Ltd submitted samples are tested according to UN "Manual of Tests and
Criteria" ST/SG/AC.10/11/Rev.7/Amend1/Subsection 38.3. The test results comply with the relevant requirements of the
standard.

5T #8H
Revision note :
N/A
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A3 Test summary
B iR 5 Sample No. Zib
Clause Test item Hahs Conclusion

TA 7 & #4) Altitude simulation i
Pass
-
T2 i & 15 % Thermal test i
Pass
st S i B e

T3 ik # Vibration BO1#-B04#
Pass
T4 % % Shock ax
Pass
o g — i 1

T5 5% % External short circuit

Pass
i
T6 # /% % Impact/Crush CO1#-C10# B
: . 1§ it

T.7 if f 7 #. Overcharge B0O5#-B08#
Pass
T8 3t 5 %2 Forced Discharge C11#-C30# Pass

1% 84 Notes:

AR-AAREAMEL KBRS RAA

BOTE=502, BOSERAGE Batteries at first cycle in fully charged states

AN ERERAMER L TERSH B AL

B03#-B04#, BO7#-B08# ; —_—
Batteries after 25 cycles ending in fully charged states

AF—ANFTHREARE SO It HEEER A B

i a Cells at first cycle at 50% of the design rated capacity
A25 M ARG S0 T R EEAER AN EH

i Cells after 25 cycle at 50% of the design rated capacity
AF—ANFEREABETERER S EH

CHEL08 Cells at first cycle in fully discharged states
3 e == A TTTE

C214-C30# AN FHEAME LR BRERH B

Cells after 25 cycles ending in fully discharged states
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Report No.: TSZ23090302-P07-R01
Page 5/ 17 Pages

# & B & Photos

Photo 1 # 4 [E@ Front view of battery

Photo 2 & # % % @ Back view of battery
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# & B i Photos

Photo 3 #7445 Label close-up

Address: No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China
Web: www.tiansu.org E-mail: tsjc@tiansu.org Tel: 0755-89457984

J3-2022-A01-0055




£ m"
Tian Su

Report No.: TSZ23090302-P07-R01

Page 7 / 17 Pages

# & B - Photos

Photo 4 # i iF & Front view of Cell

Photo 5 # i % @ Back view of Cell
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WX HF Test procedure

BF
N R A SRR H TR T1 ET5. RETO M T8 NEMARL A Bk EAE,

Procedure
Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall be conducted
using not otherwise tested cells or batteries.

FREMREAKBTRITH:
REHA= (Mi—M2) /M1X100%
APMERBRUWHFAE, MERBRENFAE. DRERATEBLTRFAFIHME, FRA “TREHRKX” .
In order to quantify the mass loss, the following procedure is provided.
mass loss= (M;—Mz) /M; X100%
Where M; is the mass before the test and M: is the mass after the test, when mass loss does not exceed
the values in Table below, it shall be considered as “no mass loss” .

EMREMEATE M FRERARME
Mass M of cell or battery Mass lost limited
M<1g 0.5%
1g<M<75g 0.2%
M>75g 0.1%

TA: WEME: Altitude simulation

RBEMFEMEANEEASETRRT 11.6 THATREE (2015 CTHFAES 6 /I,

WREER. THR. TRE. TRAAPRERK, AEEMAREARB A ERRENFREET/NTFRAEH#T
—REAEEN 0% BAFEHMEANFEIX—FERk, AXEENERTEATRARAEREHRE B ERE,

Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient temperature
(20£5°C).

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
and if the open circuit voltage of each test cell or battery after testing is not less than 90 % of its voltage immediately prior
to this procedure. The requirement relating to voltage is not applicable to test cells and batteries at fully discharged
states.

T.2: WEMRA: Thermal test

REBAFEMEAN EERKBREEFT (T2L2) CHEHTHFHRES 6 A8, BEFEARREEE T A0L2CHEHSTH
HED 6 /0K, AMURRREEZFHRARBERY 30 44, LEFEEHT, XZR10K, BEERFAARERH
A ERTEE (2015 CTHE 24 /Mit, T AR S wfawd, EETRRKRERARBEESEAY 12 /o,

WREERF. THR. ARE. THRAFELRK, FEENM AL EARB A EKRENTFREETNTRERTRX
—RBWHER 90%, HMFEMANFAX—ER, AXEENERTEATZARERAN KRB Efdbd.

Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 + 2 °C, followed by
storage for at least six hours at a test temperature equal to - 40 + 2 °C. The maximum time interval between test
temperature extremes is 30 minutes. This procedure is to be repeated until 10 total cycles are complete, after which all
test cells and batteries are to be stored for 24 hours at ambient temperature (20 + 5 °C). For large cells and batteries the
duration of exposure to the test temperature extremes should be at least 12 hours.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
and if the open circuit voltage of each test cell or battery after testing is not less than 90 % of its voltage immediately prior
to this procedure. The requirement relating to voltage is not applicable to test cells and batteries at fully discharged
states.

Address: No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China
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JRXEF Test procedure

T.3: 4R3h: Vibration

e E A RETRANTE, EREEETRERCAENUBTREAZERS . RILZEREW, HHIME
HENT HE2 200 %%, FEE7HZEZ, BEAH 1548, A—RAABAN A ZHEANE ML RACHNE—FE
H#HTI12R, BEANI I, HF—MRFF AL SmBEL.

EMHAMREHE, YEREFAR 12 TR EpE (et haAad), Y12 FTEREANERE (AEE
W) KA BTAE .

MBfNR B N7 HETFSE, RFEI1NARANEE, ERFARLH 18 H&. AEHRBRFE08EX(R
B 1.6 £X), HFHMFARAFRANEELE 8 gn(FARLY N 60 #%) . ¥ HRAWMEZRIFES gn ERHFH/wE 200
WE o

TAREHAE: N7 HEFE, RE1gnARAMEE, HEFARLH18#HE. AGHRBRFEL0SEX(BREB

1.6 EXK), #HMFRAFRANEELET 2 gn GAEAHH 25 #H %K) . FRAMEERIFE2 gn LE AR E) 200 #

wRARFRRBRELER. THR. TBE. TRARFLEK, #LEMARBARBHEAEF A ZELRAALE

HRBEIHANGEAFERES DT ERTX KRBT EERH 0% BAFEBAMENFEARER, FREENEXRTEA
FTrémeREHRBatfad.

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells in such a
manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with a logarithmic sweep
between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle shall be repeated 12 times for a total of 3
hours for each of three mutually perpendicular mounting positions of the cell. One of the directions of vibration must be
perpendicular to the terminal face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than 12 kg (cells
and small batteries), and for batteries with a gross mass of more than 12 kg (large batteries).

For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak acceleration of
8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn is then maintained until the frequency is increased to 200

Hz.
For large batteries: from 7 Hz to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The amplitude is

then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak acceleration of 2 gn occurs
(approximately 25 Hz). A peak acceleration of 2 gn is then maintained until the frequency is increased to 200 Hz.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
during the test and after the test and if the open circuit voltage of each test cell or battery directly after testing in its third
perpendicular mounting position is not less than 90 % of its voltage immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and batteries at fully discharged states.

T.4: ¥i#: Shock

REBHFEHEAAREXRREEREBN L, XRIBEFEMARERHENHAALEDT,

ENBMAERJZAMWER 150 gn Pk fraEets 6 EVHFER A E. T, ARBMAZZRAMEE 50 gn
FofkrFgutE 11 EPHEERRTE.

ENBAAEIHERZRTEARANMEERATEMENRE. M EBEHKTHERE 6 2F, ARG A MK
#FERE M EY. UTARXRATHHEAEANRKRERAMEE.

G NBARERAFENEHEZEN BB RATRAANERTNER RN &, BEEARFTOEXZRFE,
BEZZ 18Kk &,

WREAR. THR. ABEK. THRAFTEX, FEENMARE KRB AEERBRENABRBERPMTHERTX—
REAEER 0%, EHPEMENFEX—ER, FXEENERTEAT R HERSHRE BT EME,

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will support all
mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of 6 milliseconds.
Alternatively, large cells may be subjected to a half-sine shock of peak acceleration of 50 gn and pulse duration of

Address: No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China
Web: www.tiansu.org E-mail: tsjc@tiansu.org Tel: 0755-89457984
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WX HF Test procedure

11 milliseconds.

Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of the battery.
The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large batteries. The formulas below
are provided to calculate the appropriate minimum peak accelerations.

Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in the negative
direction in each of three mutually perpendicular mounting positions of the cell or battery for a total of 18 shocks.

Battery Minimum peak acceleration Pulse duration

150 gn or result of formula

Small batteries Acceleration(g) = (’:‘::o) 6 ms
whichever is smaller
50 gn or result of formula
Large batteries Acceleration (gn) = (%) 11 ms

whichever is smaller

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
during the test and after the test and if the open circuit voltage of each test cell or battery directly after testing in its third
perpendicular mounting position is not less than 90% of its voltage immediately prior to this procedure.

T.5: s #4E%: External short circuit

MTHFREMKEME, MR- BLENNE, EASTANENRERRGIAREEE (57£4) C., XEBHEH
KERATEAKBAMAH AN LT, MTEINFENEEMUOFERILR, PEZHTIRTFE, WA ddF/ EE
MENBRERENES 6 A8, ARGAF/IESHMENEEREEED 12 Aif. K5, SHREHMEANE (5714) C
FHTEZXESEENT 01 KBHER 4.

X—EHFHNERRRBMASTREEER (57£4) CREEEEN 1 /08, KEARECRHEARATHAREERIEBL
REFAAEARTRABH -4 Z—HRFRTEHE. EROREMBNEELESHLTHAEE.,

WRHIZRBEARLT0C, #EERKBRABFTRIARE 6 MHATHEK. ZHA, TEX, dahapdlTFsK
TEXK,

The cell or battery to be tested shall be heated for a period of time necessary to reach a homogeneous stabilized
temperature of 57 + 4 °C, measured on the external case. This period of time depends on the size and design of the cell or
battery and should be assessed and documented. If this assessment is not feasible, the exposure time shall be at least 6
hours for small cells and small batteries, and 12 hours for large cells and large batteries. Then the cell or battery at 57 +
4 °C shall be subjected to one short circuit condition with a total external resistance of less than 0.1 ohm.

This short circuit condition is continued for at least one hour after the cell or battery external case temperature has
returned to (57+4) °C, or in the case of the large batteries, has decreased by half of the maximum temperature increase
observed during the test and remains below that value.

The short circuit and cooling down phases shall be conducted at least at ambient temperature.

Cells and batteries meet this requirement if their external temperature does not exceed 170 °C and there is no
disassembly, no rupture and no fire during the test and within six hours after the test.

T.6: # /¥ & Impact / Crush

FH(EFRTEEAT/T18.0 £ £ &y[E & # & #) Impact (applicable to cylindrical cells not less than 18.0 mm in
diameter:

KR THEMRETEXEHNRT L. — R BETHFRERAERXEFL, WEALZ15.8 EX10.1 EX,
KEELGEX, Ktk KmHRT, RoFZKF, 5% 91 F2L01 FTREEN61L2.5 EXFAKEERNE
FREE XL, ERA—NLFAEERN. MERFEAARIHEARESFTERUES, EERERTER T SEE

Address: No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China
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WX )F Test procedure

BEAPXERTEEET.

EXETHRYE, ABESTFERTTFIHESMAERBFFONEZ15.8 EXL01 EXTHREMAHEL. K
HREX—K#EF,

The test sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm + 0.1 mm diameter, at least
6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless steel bar is to be placed across the
centre of the sample. A 9.1 kg + 0.1kg mass is to be dropped from a height of 61 + 2.5 cm at the intersection of the bar and
sample in a controlled manner using a near frictionless, vertical sliding track or channel with minimal drag on the falling
mass. The vertical track or channel used to guide the falling mass shall be oriented 90 degrees from the horizontal
supporting surface.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular to the
longitudinal axis of the 15.8 mm + 0.1 mm diameter curved surface lying across the centre of the test sample. Each sample
is to be subjected to only a single impact.

HKEERTHREN, R%, FT7/4uepfmE2/ T 18.0 £X#E&F =) Crush (applicable to prismatic, pouch,
coin/button cells and cylindrical cells less than 18.0 mm in diameter):

HaRTHRARERNTEZEAHFE, FEABEEHMA, EF I EREALNEEAAN1.6 EX/P. FEFE
#17, BEEAUT=ZRFERZ—:

(@) Himey A1 ELF 13 T4 #H +0.78 T4 4i;

Hlim: FA—NEEAC 2 EANKETRS, EEHERSEHLE 17 ki,

(b) BAHBETHEL 100 EHR; =

(c) mt & kR4 5 & o 50%= UL k.

—BHRERAES, BETHR100ERRES, KSRV ELAREEH 50% FFTHREREN.

BEMVARKEAEAR T —TEE Ao/ ETHVEAENEFEROEE. BEEV ARSI BELH T AEE.

ENRAFRARTHEARA R —AFERR, KELEEAE 6 Mot RBREEAZWTARI R AR SR THE
AT,

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a speed of
approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the first of the three options below
is reached.

(a) The applied force reaches 13 kN + 0.78 kN;

Example: The force shall be applied by a hydraulic ram with a 32 mm diameter piston until a pressure of 17 MPa is
reached on the hydraulic ram.

(b) The voltage of the cell drops by at least 100 mV; or

(c) The cell is deformed by 50 % or more of its original thickness

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is deformed by at
least 50 % of its original thickness, the pressure shall be released.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell shall be crushed
by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be applied perpendicular to the
longitudinal axis.

Each test cell or component cell is to be subjected to one crush only. The test sample shall be observed for a further 6
h. The test shall be conducted using test cells or component cells that have not previously been subjected to other tests.

wRHITEREFEL 170C, #EEKBRIEFTRRRE6 M ALHEK. THR, TLRK, St daA0HF4AT

Cells and component cells meet this requirement if their external temperature does not exceed 170 °C and there is no
disassembly and no fire during the test and within six hours after this test.

T7: i 7 #:Overcharge

RERALARBEHRNNRAFE LR ANAE. KRATPDEELT:

() FlRMANNZTEEETAT 18 REt, RBRHRIEELNZEMERATEEENFERX 22 RHE PHRANF,

(b) FlEFHFANHTELEAT 18R, HKBRARNBELARATEEEN 1.2 £,

RPN EFHEE THAT. HTRBARFE A 24 e,

AraaploE AR BYRARET AATME, ERX, FRFEATEXK,

Address: No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China
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WREF Test procedure

The charge current shall be twice the manufacturer's recommended maximum continuous charge current. The
minimum voltage of the test shall be as follows:

(a) when the manufacturer's recommended charge voltage is not more than 18 V, the minimum voltage of the test shall
be the lesser of two times the maximum charge voltage of the battery or 22 V.

(b) when the manufacturer's recommended charge voltage is more than 18 V, the minimum voltage of the test shall be
1.2 times the maximum charge voltage.

Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.

Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and within seven
days after the test.

T8: F#lH¥.:Forced discharge

ENBHMNERFEE TS 2ARERBRERERLBERAETHEHRL ENRARCEANFEH TR AR,

BELAMBEANEHARSRBELER, TEREAENAEERR. MENEAMETER K E, HEE (AE)
RETHREFEEEERUMBIRE R ().

BT bt BB TRRARET RALTHEK, TEX, HFE4KXTMEX,

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C. power supply at
an initial current equal to the maximum discharge current specified by the manufacturer.

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size and rating in
series with the test cell. Each cell shall be forced discharged for a time interval (in hours) equal to its rated capacity divided
by the initial test current (in ampere).

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the test and within
seven days after the test.

Address: No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China
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R AR
38.34.1 | T1: HEMHL: Altitude simulation P
#MiXE Before test A5 After Test BERE AR
Haks ¥ o o Mass loss Refiljdﬁaﬁla %CV ik R
Sample No. | F@#REM: | FgaE | HEREM | Fgax A Test result
Mass Voltage Mass Voltage (%) (%)
B1# 48.764kg 55.71V 48.756kg 55.59V 0.02 99.78 O
B2# 48.761kg 55.58V 48.760kg 55.34V 0.00 99.57 (0]
B3# 48.615kg 55.65V 48.615kg 55.38V 0.00 99.51 0
B4# 48.646kg 55.62V 48.637kg 55.40V 0.02 99.60 (0]

EAAx: MKER “O” RERAZZMALER, THR, TRE, THR, TLX.
Supplements: Test result "O" decides that the test no leakage, no venting, no disassembly, no rupture, no fire.

38.34.2 | T2: mEMK: Thermal test 2
MiX 7 Before test M5 After Test REMRE FliedwE
Haks v 8 o Mass loss Residual OCV ik & R
Sample No. | F#AEM: | FaaE |HERAEM | FHaE . Test result
Mass Voltage Mass Voltage (%) (%)
B1# 48.756kg 55.59V 48.748kg 54.29V 0.02 97.66 (@]
B2# 48.760kg 55.34V 48.756kg 53.76V 0.01 97.14 (0]
B3# 48.615kg 55.38V 48.613kg 53.95V 0.00 97.42 (0]
B4# 48.637kg 55.40V 48.631kg 54.36V 0.01 98.12 (@)

HAhz: MRER “O” RERAZZMKATHEER, LHR, TRE, THA, TLX.
Supplements: Test result "O" decides that the test no leakage, no venting, no disassembly, no rupture, no fire.

38.34.3 | T3: ik#): Vibration P
iR Wik G
» REHA MedE iR 2
BERe Before test After Test Mase lees | Risidual OCY H }ris A *
Sample No. [womam | #HeE |HaREM | FABBE ®) ®) resut
Mass Voltage Mass Voltage

B1# 48.748kg 54.29V 48.741kg 54.28V 0.01 99.98 (0]
B2# 48.756kg 53.76V 48.746kg 53.71V 0.02 99.91 (@)
B3# 48.613kg 53.95V 48.605kg 53.58V 0.02 99.31 0
B4# 48.631kg 54.36V 48.631kg 54.19V 0.00 99.69 0

R z: MIRER “O” REARZIKLHF, THR, THRE, TRA, TRX.
Supplements: Test result "O" decides that the test no leakage. no venting, no disassembly, no rupture, no fire.
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38.34.4 | T4: #: Shock P
IR B iR 5 .

Heme Before test After Test REHRE Rk W& R

g ' = Mass loss | Residual OCV Test
Mass Voltage Mass Voltage

B1# 48.741kg 54.28V 48.734kg 54.13V 0.01 99.72 O
B2# 48.746kg 53.71V 48.743kg 53.70V 0.01 99.98 (0]
B3# 48.605kg 53.58V 48.603kg 53.43V 0.00 99.72 0
B4# 48.631kg 54.19V 48.628kg 54.00V 0.01 99.65 (0]

EaAh . MEXR “O” RRAZZIMALER, LHR, THE, TRA, TEX.
Supplements: Test result "O" decides that the test no leakage, no venting, no disassembly, no rupture, no fire.

38.34.5 | T5: /-4 #: External short circuit P
A R i Y Test result
Sample No. Max external temperature (°C) K2R
B1# 58.5 (0]
B2# 58.1 (0]
B3# 57.7 (@)
B4# 57.4 (0]

HEapAhw: MKER “O” RERAZZIATEE, THR, TR,
Supplements: Test result "O" decides that the test no disassembly, no rupture, no fire.
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38.3.4.6 | T6:# )% Crush P
HaRT HakORERE MR R
Sample No. Max external temperature (°C) Test result
C1# 23.8 (0]
C2# 23.2 O
C3# 23.0 (0]
Ca# 24.8 (0]
C5# 234 (0]
Cé# 23.5 (0]
C7# 24.0 (0]
cs# 241 (0]
Co# 23.2 (0]

C10# 23.0 (0]

Hpfhx: WRKER “O” RERAZZARLHEEK, ERH, TLK.
Supplements: Test result "O" decides that the test no disassembly, no fire.

38.3.4.7 | T7: ii% # #.:Overcharge B
Hage PR R HaRT WKL R
Sample No. Test result Sample No. Test result
B5# (0] B7# (0]
B6# (0] B8# (0]

Hipghx: WHKER “O” REAZZMALHEEK, TLK.
Supplements : Test result "O" decides that the test no disassembly, no fire.
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38.3.4.8 | T8: #Ef|i = :Forced discharge P
HahT KR Hahs WA £ R
Sample No. Test result Sample No. Test result
C11# 0] C21# 0]
C12# 0] C22# @]
C13# ) C23# 0]
C14# 0 C24# 0
C15# 0 C25# (o)
C16# 0 C26# o)
C17# ) c27# 0]
C18# 0 Ccas# 0
C19# 0] C29# 0]
C20# (0] C30# o

Eiefhw: MRER “O” AKRFAEZMALHEK, LK.
Supplements : Test result "O" decides that the test no disassembly, no fire.
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= %
STATEMENTS

1. ARMRE LA £ AL FE LK
The test report is invalid without the official stamp of Tiansu.

2. BRELBAF, TNERINXHATELMURGARQ S FEREARE TS ZH,
This report shall not be copied partly without the written approval of Shenzhen Tiansu
Calibration and Testing Co., Ltd.

3. AMELMEA. FRARBLIAZL LK.
This report is invalid without the signature of the approver, reviewer, and tester.

4. FeE#ik. Z%. BA. §A. ®R&R. AUEAEEFAERARE H LK
The report is invalid when anything of following happens — illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.

5. AREREEREREA XK.
The test report is valid for the tested samples only.

6. FREAFMEFEEHFHARME, AXRELHHAEIIMAFR,
Product information and customer information provided by the applicant, we are not
responsible for its authenticity.

7. ¥RAUREEARN, MTRERSEZHORTERA BRI EMR L,
Objections to the test report must be submitted to Tiansu within 15 days.

—— End of report —
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